

Test Results: (Continued)

Average Tensile (Withdrawal) Load Resistance				
Specimen ID	Double Lock Panel		Englert 24 GA Snap Panel	
	Load (lb _f)	Failure Mode	Load (lb _f)	Failure Mode
RC	1,663	Panel Deformation / Anchor Disengagement	2,165	Panel Deformation / Anchor Disengagement
RCT	1,912		1,487	
"T" Shaped Seam			"Bulb" Shaped Seam	
RCT	1,059	Panel Deformation / Anchor Disengagement	2,548	Panel Deformation / Anchor Disengagement

Architectural Testing will service this report for the entire test record retention period. Test records that are retained such as detailed drawings, datasheets, representative samples of test specimens, or other pertinent project documentation will be retained by Architectural Testing, Inc. for the entire test record retention period.

Results obtained are tested values and were secured using the designated test methods. This report does not constitute certification of this product nor an opinion or endorsement by this laboratory. It is the exclusive property of the client so named herein and relates only to the specimens tested. This report may not be reproduced, except in full, without the written approval of Architectural Testing, Inc.

For ARCHITECTURAL TESTING, INC.:



Digitally Signed by: Adam J. Schrum

Adam J. Schrum - Technician
Structural Systems Testing



Digitally Signed by: Gary Hartman

Gary Hartman, P.E. - Director
Components / Materials Testing

GH:ajs/kf

Attachments (pages) This report is complete only when all attachments listed are included.

Appendix A - Photographs (10)

Appendix B - Detailed Results (2)